* Bolens

Tractor .
19 & 20 HP | Model 5019H (1900}

Searial Number
Q100101 thru
0159599

Model 5020_{2000)

Serial Numbear
0100101 thru
- 90905

Parts List

FORM P4025-2 (12/86)
S{IPERSEDES FA025-1



BOLENS 19 & 20 HP TRACTORS

- B
-
-
1 e
- ':-..‘____--'n.--‘:"m
PR -l
i \" .- -
i | e
L a PR
L I '
[ .
' N I‘
b '
|

e




MODELS 5019H & 5020H

17« 11BBOGT
18« 1186130
19 1748574
20 1746403
23 1749566
24 1748707
2L ow 1186332
EEow 1186391
27 1736341
32« 1186329

REF. PART NQ.
HO. NO. DESCRIPTION REC'D

1 1TA8TAT  Sedt . . . i iiiaaan 1

2 1734115 SeatSupport. ... ... eenn 1

K 1107383 Flat Washer, 3/8.......... ..., 4

) 1734268 Adjusting Knob ..ol 2

5 1733860 Spring ... ... v inee i iann 1

i 17353125 Mut & Washer ................ 1

7w 1186229 MNut1/4-20 ... ... oo 0 er-n 1

g 1100241 Flat Washer 174 ... .. ....... 1

g 173315 Actuater Brackst ... ... ... 1

10 » 1117 Locknut 5A16=18. ... .. ... ... 4

11 1185418 FlatWasher, ... ... .. .. ...- 2

12 1750280 Instruction Decal............. 1

13 = MO0362 Cotter Pin 3/32x1/2 ......... 1

15 1735265 GSwiveliBlock - ... . __. 2

1

1

1

1

1

1

2

3]

1

33 1748705
J4 1748708
35 . 11073682
35 g1z
37 1736359
28 = 1100732

Carriage Baoit, 1/4-20 % 1/2
Carriage Bolt, 3/8-16 x 1-1/4
Fender Assembly .. ..._.......
FootRest, RH.........o......
Hood & Grile . ... 00veaa 1
GrilleDecal ......... 00 veeat
FI. Hd Screw 5/16-18 ¥ 1-1/4
Flange Locknut /1616, ......
PivotRed ... ..........0c0- 0o
Ftange Lock Screw 5/16-18 x
7

R.H. ldentfication Decal ......
Flat Washer, 516, ............
Grifle Sereen. .. o o e
Flanga Lock Nut .............
Hex Hd, Screw 5/16-18 x 1-1/2

REF. PART NO.
HO. MO, DESCRIPTION REQ'D
41 = 1186383  Flange Locknut 3/8-18 . .. 4
43 » 1188345  Flange Lock Screw 3/8-1B x
T 4

dd 1736340 Pivol .. e e 4
45 1728072 Push MUt .. ....00ve i ieeians 1
46 1748865  Fender Decal LLH. {5019 ..... 1

1750502 Fender Decal LH. {502Q) ..... 1
47 VP28s72  PopRivet 37161752 ... ..., 2
45 1F2T126  Clip .o i ras 2
48 1T2T127 0 Latch .. e e, 2
52 1748716 Instruction Decal ............. 1
53 17488668  Fender Decal RH. {5019) ..... 1

1760803  Fendar Decal R.H. (5020) ..... i
54 1746138 FeotRest Pad oo oo ..., .., 2
) 1746402 FootRestL.H. .. ... .. ..... .. 1
56 17236815 Heflegtor ..o o ool L. 2
&7 TF2BR32 TrmM.. . .o ces e 1
58 1748020  Ingtr. Pane| Decal (519 ... .. 1

1750801  instr. Panal Decal (5020h ..., .. 1
A 1748081 Lense - ..., ... . . caiiees 1
&0 1748572  Self Thd. Screw 10-16x1/2 .., 2
&1 1748080 Housing .. ... ...l 1
G2 1736270 Decal-28peed .............., 1
g3 1736271 Handle Grip .. ... ... ..... 1
G4 1747057 Zhiftlever. ... ... ... ... 1
65 1721487 GQrommet ... o e cieess 1
66 1735132 GripRiNg ... cvv i 1
Ml 1735223 Spray Paint (White)
Ml 1736706  Spray Paint {Dark Green)

» Cammon Hardware Purchase Locally [Grade 5

where applicable



BOLENS 19 & 20 HP TRACTORS

¥
-

Qﬁ.@/ .5

$EE PAGE 16
FOR BREAKDOWN

ENGINE AND DRIVE ASSEMBLY

4



'S

¢

MODELS 5019H & 5020H

AEF. FART NO. REF. PART NO.
NOD. NO. DESCRIPTION REQ'D NO. ND. DESCRIPTION REQ'D
1 1806548 Spring ... e eeens 1 39 1737419 Set Screw. 516 18x 374 | 2
2 1F2T1E Strap ..ovves i 1 40 1748503 Fan ..........occocieoaal, 1
K 1749484  Fuel Tank (Incl. Ref. No. 4] 1 M 17458927 DrivaShaft ......... .. ... .. 1
4 17468758 Fuel Tank Cap ............ 1 42« 1100207 Capscrew, 1/9-20x2 ......... 1
5 1748831  Shield Ass'y - Heat (5019} .. 1 41 1736100 Dirive Shaft Extension ........ 1

1750844  Shleld Ass'y - Heat (5020) .. 1 44 1701055 Flat Washer 3/8 ....... . ...... &

& 1185712 Seorew Tha Cutting Mo, 10- 45+ 1733388 Hex Locknut, 3/8-18.......... 5
AR L 8 A6 1745811 Rear Mount Support (5018 ... 1

7 1744408  Shield Ass'y - Heat ...... .. 1 1750828 Rear Mount Support (5020} ... 1
E = 1110644 Hex Hd. Screw 3/8-16 x 47 1724822 Extenslon Spring ............. 1
B . 2 48 & 1100062 Hex Screw, 3/8-16x 2-1/2. ., .. ]

g 1729587 Snap Bushing ............. 3 43 1727978 IdlerPulley .................. 2

10 1727491 FuelLine Filter ............ 1 &0 1186310  Flange Screw 1/4-20x3/4 ..., 4

11 1723474 Hpse Clamp............... 1 51 1725088 Nyton Washer.. ... .......... 2

12 1718028 Shut O Valve. ............ 1 b2 1733359 Spacer ...l 1

12 1724942  Fuellima.................. 1 L% 1744448 |dler Arm Assembly ......._.. 1

14 17506687 HomeClamp.. ..., . ... 4 54 174268 PTO Belt (Matched Sot of 2) 1

15 17348341 Fuelline.............. ... 1 &5 11856589 SnapRing ... ... oL, 2

18 1725856 RearMounl ............... 2 56 1744379 PTO Sheave ... ... ._....... 1

17 1746367 Grass Shield ............ .. 1 a7 1725087 Ball Double Seal Bearing .. .. 2

18 17089224  FlatWasher ............. .. AR 58 1742634 PTOShaft ................... 1

19 1736348  Shield Ass'y -Heat ........ 1 59 1745808 Front Mount Support ....... .. 1

20 1105678 Plug, 3q. Hd. Pipe (Drain) 1 6= 1186382 Flange Nut1/4-20 ............ 4

21 1736485 Capscrew, 7/16-20 x 1-1/4 t 1« 1186347 Flange Screw 8-16x1 ..., 8

2 1713233 Washer ... ... ......... 2 &2 1744408 EngineMount. ... .. ...... 1

23 1741801 Washer ... ..., ..., 1 63 17455307  Engine Support ... ......... 1

24 1747088 Clutch Ass'y ... .. ... 1 &4 1185885 Woodruff Key, 3/16x 5/8 . ___. 1

25 1736228  Decal {Hot Surface) (5018) 1 65 1748411 Bushing ...ovveeriiiineions 1

26 = 1100244 Lockwasher, 7116, ... ...... 1 GG = 11863068  Flange Lock Capscraw, 1/4-20

27 = 1100049  Hex Screw 3/8-16x 2-1/4 .. 2 = P 11

28 1724836  Univerzal Joint Assembly 1 67 174512 Hanger Ass'y R (5019 ..., . 1

29 1728010 FrontMount. ..o oL, 2 1751050 Hanger Ass'y RLH. (S020) ..... 1

30 1186047 Flat Washer 3/8 x 1-3/8 ... AR 64 1745914  Hanger Ass'y LH. (8018} ..... 1

3 1743682 Ehlbow .....ooo o iaeo. 1 1750834  Hanger Ass'y L.H. (5020} ..... 1

32 . 100242 Lockwasher, 5/18 (502Q) ... 2 Ga e 1100243 Lock Washer 3/8 ............. 4

33 1703073 Flat Washer ............... AR 0 1740344 Heat Shield Gasgkat ..., .. ..... 1

34 1708034 Key, 1/ x1/d4x1/2 ..., 1 71 1748712 PTO Guard Assembly ..., .. .. 1

35 . Kohdar Enging, 19 HP F2 &« 1186345  Flange Hd. Screw 3/8-16 x 3/4 12

(Model KT1905-48226) ... 1 ¥i= 1186382 Flange Hd. Nut3/8-16 . ....... 20
* ohler Enging, 20HP T4+ 1188331 Hex Hd. Screw 5/16-18x1.... 2
{Model M2OGSY ........... t 75 1744481 Anchor Spring .. ............. 1

35 MD0E76  Woodiufl Key, 1/4x7/8.... 1 T8 1732499 Nut, Lock - 51618 (65020 ... 2

A7 . 1100046 Cap Screw, 378-16x 1 ..., 4

3 - 1734388 Locknut 1/4-30 . ..... ... .. 1

«Cormmon Hardware - Purchase Locally {Grade A where applicable}

'Order Parts From Your Authorized Kohler Enging Dealer



BOLENS 19 & 20 HP TRACTORS

5 20 TORGWE 10

FE.3D FT. LES. . H P
L 2
Pl




MODELS 5019H & 5020H

REF. PART NO RAEF. PART N,
N NO. DESCRIPTION REQ'D. NO. NO. DESCRIPTION REGF'D.
1 17264580  Filter. .. ... covt i ier i irs i 1 40 1186010 Bearing, MNeadle. . ............... 2
2 1750140  Manifold, Fikter ... o vven o o1 41 1188002 Race, Thrust. . ... ... .o eeuis 6
3 1744406 Tube Assembly, Return.......... 1 42 1747066 Gear Assembly, Cluster ..., 1
4 1749016  Tube Assembly, Pump to Valve 1 43 1186286 Seal, Qil. ... .. oo e ee 1
& 1745147 Eaton Trans. Model 11 (See Page 44 11052E0  Bearing. MNeedla. . ... ... ... 1
20 for breakdown) .............. 1 45 1F4M68  Pinign Shaft ... oo Lo 1
6 1185737 Elbow 807 .. ... . ... 4 46 1TERLLE Dl Seal ..ol 1
T+ 1100770 Screw, Hex Hd, Cap 3/8-16 AT 1725807 Bearing ..., ... .. ... .. 1
P2 4 48 1FEER45 Planst Gear. . ... ...l 4
&+ 1100243 Washar, Lock 35 ... ....... ... 1 49  11BSTG4  Bearing, Thrust .. ... ... ..., 4
9 18G4 Connector...................... 1 50 11HS774  Bearing, Mesdie. . __............. 1
10 1729264 Tube Assembly, Suction......... 1 51 1747063 Cover, TransaxleRH. ... .. .. 1
11 1724380 EIpow 907 L .. i iann- 1 52 » 1100047  Scraw, Hex Hd. Cap 3/8-16 x
12 1730374 Washer, Shim (005 . ............ &R -1 i iiiiiieaas 17
13 1FA037S Washer, Shim (MBS, ... ... AR 53 MB53M OilSaal oo oLl P
14 1729531  Gear, Bevel Finion 18T ... . ... _. 1 84 AT4T0TY  Cover, Tramsaxle LH............ 1
15 1729558 Spacer . ...l 1 55 1747081 Axle LH ... ... ... .ol 1
16 1741832 Scerew, Hex Hd. Cap 1/4-20 x 5/8 1 56 1721989 Connector............. ... .. 2
17 1747086  Housing, Transaxle ... 1 EF 1731821 Coupling ... cvn i e Z
18 1724092 Dipstick ... .. coen it 1 5B = 1186345 Flange Lock Screw 3/6-16 x 3/4 2
19 1724090 Tube. . ... oo e i 1 5D » 1724370 Control Shaft Seal ..., ... ..., 1
20 1733103 Pin, Dowel BA16. ... ........... P 60 1724376 Input Shaft Seal. . ... ... ... 1
21 » 1186459 Mut, Hex Lock 8/16-18 Grade § .. 4 61 1724377 GrassShield. . ... ... ..., 1
22 1728545 Cover, Differantial .............. t 62 1749015  Tube Ass'y., Filter to Valve . . __, 1
23 1724074 Gear, Bewel 22T {A) ... ..., ... Z? 63 1705093 Shim(02B) ....... ... et AR
1752083 Gear, Bewel 22T {B) ............. 2 64 1187208 Needle Bearing ... ...0ove e 2
24 1185732 Ring, Retaining . .........-....-- o 65 1718781 Shim (008 ... .. ... ... us AR
25 1727735 Bovel Gear, 56T, 24T and 23T .. .. 1 GE 1T2EOE2  Pin. . .. e e 4
26 1110MBR Fin Dowsal 38 . ... ... ... ... 7] 67 1744305 Internal Ring Gear .............. L
27 1713466 Pimian{A} . ... ..o 2 68 1725809 SlidingGear.................... 1
1752085 Pinien{B} ... ... i 2 69 1725942 PlanstCarrier,......... oo ---. 1
28 1118803 Ring, Retaining . ............00. 2 7O 1726050 Thrust Washer ... ..o 1
29 1727641 Shaft, Pinkan.................... 1 71 1188461 Retaining Ring. ................. 1
30 1T4T0BT  Carvker, Differential ... . 1 T2 O1TZRE50  ShiMerShaft.. ool 1
31 1729260 Gear Axled?T.................. 1 F3 17252 ShifterPlate (... oo o 1
32 1733684 Screw, Flange 51618 x 4.00. . ... 4 T4 1985389 Drive Pin ... ... ciiiiien o 1
33 17189271 Shim (020 ... crenn ek AR 51730012 Screw, Counter Box 5716-18 x 1 4
34 1747083 Spacer, Tubular. . .......ooo. .o 1 TE 17268051 Positiomng Ring . ...........c.00 4
35 118576F¥ Race, Thrust. ... ............. .. 4 TP 1724086 Gasket, CoverBH............... 1
35 1185764 Bearing, Thrust ... . ... ... 2 Wi 1728407 Sealant... ... ciniirianrean., AR
37 1185721 Bearing Needle_..__............ 3
38 1747082 Axle AH. .. Lo 1
39 1100281 Key Woodroff ... .o .. 00l 2

v Comman Hardware-Furchase Locally [(Grade 5 wherg

applicable )

MODEL 5020

{A} Serial Number 0100137 thruy 100652
(B} Serial Mumber 100653 and later



BOLENS 19 & 20 HP TRACTQRS

BRAKE AND HYDRO CONTROL ASSEMBLIES



MODELS 5019H & 5020H

REF. PART NO. REF. PART HO.

HO. NO. DESCRIPTION REQY'D. NC NOQ. DESCRIPTION REQ'D.
1 = 11BB347 Screw, Hex Hd. Flange 32 1734827 Swivel .. ... 1
Look 3816 x 1 .. ...._. 1 32 1746134 Shaft Azseambly, Speed
2 = 1186345 Screw, Hex Hd. Flangs Controb .. ... ... ... ... 1
Lock 3816 x 314 .. ... 8 34 1747508 Arm Aszembly ... ... 1
3 1118808 Ring, Retainer ........ .. 1 g 1722357 Bpacer ................ 1
4 1185802 Bearing, Flanged .. ... .. 4 a8 1747513 Rod, Brake Contral .. ... 1
5 1747060 Bracket, Tranamission av 1747507 Bioek, Pivat .. ...... .. .. 1
Support ... - 1 38 = 113625% Mut, Hex 3/816 ........ 2
6 = 1186393 Mut, Hex Flange Lock 22 « 1188247 Hex MNut /220 ... ... 1
dB-16 . .- 4 40 1748584 Arm Aszsembly, Brake _ . .. 1
7 1732361 Brake Ass y. Machamcal . 1 41 1732147 Fin, Dnve Lock . ........ 2
g 1747065 Disc Assembly, Braks ... 1 42 1720612 Spring, Extension .. ... 1
9 1748372 Brake Returm ... .. 1 43 = 1733398 Locknut 37816 . ..... ... 1
10 = 1100805 Screw, Hex Hd. Cap 44 1722151 Arm, Speed Control _ . ... 1
14420 x 314 . S 2 45 1734563 Pin, Contral .. . .. SRR 1
11 # 1186385 MHut, Hex Flanga Lu:n:lc 45 1118802 Ring, Rataining . ..... ... 2
1/4-20 cea 2 47 1720699 Biock, Cushion ... .. . 1
12 1186230 Hex Nut 5/16- 1B ; 1 48 1104435 Key Woodruft ... ... .. .. ]
13 = 1100346 Pin, Cottar 3/32 x 3f4 5 49 = 1107385 Wasgher, Flat - 142 ... .. .. i
14 = 1107382 Washer, Flat 518 .. _ .. .. 1 &0 = 1110120 Lock Mut 14243 .. ... . .. 1
15 1747497 Spacer ..., ..., . ... .. 1 | 1185732 Ring, Retaiming ..... .. .. 1
16 1747485 Brake Rod ... ... ... .. 1 52 1720529 Washer, Thrust .. .. .. . 1
17 « 1110107 Lock Mut 51618 ... .., 1 53 1720523 Arm, Meutrahzer ... . Z
18 1747484 Sleeve .. ... ... . ... ... 1 54 1720361 Washar, Thrust ...... ... 2
19 1747408 Exi. Brake Arm e 1 55 1720328 Spring, Extansion . . ..., 2
20 1729147 Foot Pedal e 1 56 1720706 Bearing o 1
21 1729213 Plate, Meutral .......... 1 57 1746136 Pedal Assemhly Erake .. 1
22 1737019 Bracket, Brake Shaft . 1 A 17255148 Fad, Pedal ... ... _. . . .. 1
22 17249445 Support Assembly, Neutral bB 1120208 Pin, Boll 316 = /4 . ... 1
Plate . e, i &0 1715301 Thrust Washer ... .. ... . AR
24 1703062 Washar. Flat e 1 &1 1705108 Washer ... .. ... .. 2
25 1732369 Spacer, Tubular ........ 1 G2 11842446 Mut, Hex - 7H116-20 ___ ... 3
26 = 1107383 Washar, Flat 318 . . 2 63 1726352 Lock, Brake ... .. 1
27 =« 1110108 MNut, Hex Lock - 348 ... 1 64 1728656 Grp ... ... 1
28 1721612 Rod Emd . ............- 1 &5 17286440 Spring, Extensmn ....... 1
29 1747514 Rod, Bpeed Control ... _. 1 G5 1738447 Speed Contrgl Disc ... .. 1
30 1185232 Pin, Reil 315 = 1-144 .. 1 &7 1738482 Clutch . 1
31 1104436 Woodruff Key 3116 x 78 . 1 68 17358453 Thd., Form Screw ....... 4

sCommon Hardware - Purchase Locally (Grade 5 where applicabta)




BOLENS 19 & 20 HP TRACTORS

Torque to 70
11.fib%. 195 NWm]

FRAME STEERING AND AXLE ASSEMBLIES

10



MODELS 5019H & 5020H

REF. PART NO, REF. PART NO.
NO. MO, DESCRIPTION REQD NG NO. DESCHIPTION AEQ'D
1 1738432 Wheel, Steering (S019) ... .. 1 a6 1743442  Washer, Shim ............. AR
1736980  Wheel, Steering (5020} ..... 1 a7 1740096 Gear, Steering. .....v.v ... i
2 1744350  Bolster (5019 ... _......... 1 38 1185649  Ring, Retaining ... ovvvevve
1751470 Bolster (5020.............. 1 39 1736464  Throttie Conlrol ... ....... 1
3 1708012 Washer, Flat............... AR 40 1713361 Joint, Ball ... .oa .l 4
4 1723994  Bearing, Steering .. ........ 1 41 1733480 Spacer........covveicenins 1
4] 1749635 Frame Assembly, LH....... 1 47 11101582 Nut, Hex Lock - 1/2-20 ., ... 1
B 1744348 Fronthxle .. ... ... ...... 1 4% 1744373  Rod, Steering ..., ..., .. 1
P 11856345 Screw, Hex Hd, Flange 44 1186247 Hax Mut, 1/2-20 ........... 2
bock 3/8-16x/4 ... .. ... 30 45 1744360 Arm Assembly, Steering .. 1
g " 1186383 Mut, Flange Lock - 3/8-16 22 46 11868033 FlatWasher 516 . ... 2
9 1715491 ThrustWasher ..., . 2 47 1186328 Flange Serew 5/16-18x 3/4 2
1L 1747807  Support, Seat ... ... 1 48 1188034 Woodruff Key 144 x 78 ... 1
11 1186258  Jam Nut 5711618 ... 2 44 1744384 Spindle Ass'y £ H. Whea! ., 1
12 1748651 Fanel Assembly, Instrument 1 50 1751218 WaldPin........... cv00. 2
13 1749583 Washer 019y, ............ 1 A1 114222 Cotter Pin 3A6x%1-1/2 ... 2
14 1185712 Thd. Cut Screw 10-24 ¥ 1/2 5Z 1746138 Hod, Tie ... ..o oot 1
(B0 L e e e 2 53 1186247  MNut, Hex-1/2-20 .......... 2
1. ° 1110108 Mut, Lock - 3/B-16 ... . ..., 1 54 1187181 Flange Bearing .. ....._.... 4
16 1748012  Support Assemily, Battery 55 1177388 O-RiNG o vieviviviiiinian. 2
& Gas Tank (5M9)......... 1 58 1706873  Thrust Washer ............ 2
1748657  Support Assembly, Battery T 1744367  Spindle Ass’y AH. Wheaa! .. 1
& Gas Tank (8020)......... 1 EA 1746832 Steering Cap ... oovivenn-. 1
17 1748568 Frame Assambly, H.H. ... .. 1 3] 1185815 Thrust Washer .. ... ...... 2
1A 1730692 Doublar, Agar ..., ..... 2 G0 1185728 ThrustRace ... ... ... ... 2
9 * 1115815  Maching Screw Mo 10-24 x G1 1744372 Wheel Assembly ... ..., 2
S oLl 4 62 1732027 Tire, 16 xB50-8 ........... 2
20 1724698 DrawBar ... ... ... .. 2 3 1744375 Bearing. Ball .............. 4
21 " 1100055  Screw, Hex Hd, 1/2-13 % 1- Bt 1735572  Frame Support ... ., 1
Wd e 2 65 1744396 Cap.Dost ... .. .. 2
22 1300245  Washer, Lock - 12 ... ..., 2 337 1185885 KepsMNutMNo 10-24 ........ 4
23 1727888 “UWBolt ... . ... . . ... 2 G7 1736465 Choke Control ..., ... 1
24 1747088  Hub Wheel .. ..o et 2 A 1742627  Steering Shalt Assembly ... 1
2h 1708593 Spacar... .. ... ..oiieeas 2 i} 1738413 RollPin...............-... 1
26 T 1120390 Not, Hex-3/4-10 ... ... 2 70 1736159 Bevel Pinion Gear ..., ... 1
27 1724718  Wheel Assembly .. ... .. .. z 71 1727686 ThrustRace . ... ... .. ... a
28 1718086 Walve ... oo ne. 4 T2 1724527 Knob ... oot 2
28 1722926 Tire, 23 x 1050 x12........ £ Fic] 1749013 Tank Clamp (5019 .. ...__. 1
30 01085 Bolt,Hueb ... . .och e 10 T4 1TAEE22  Cover. ... ... .. .. ea. 1
31 1721782 Arm Ass'y, Steering (5919} 1 75 1104436 Woodrull Key 3716 x 374 .., 1
1749895  Arm Asg'y, Steering {5020} 1 76 1MQ7383  Flat Washer, 378 ... ... .. 1
32 1733707 Spacer, Tubular ... . ... ... 1 77 1188347 Flange Screw 3/8-16x1.... 16
a3 1185848 Bushing, Flange . ... ... .. L; TE 1744374 Tube Pivot ... . ... . .. 1
34 1740753 Bracket, Steering Suppart 1 78 1733103 Aol Pin S8 x 3/ ... .. ..., 1
KH 1185976  Fitting, Grease Thd, Form- z1] 110HM5  Hex Hd. Serew 5/16-18 x 1 2
(]3]« 4 a1 17468382  Steering Cap (5020} ... ... 1

o Common Hardware Purchase Locally (Grade &
where applicabile

1



BOLENS 18 & 20 HP TRACTORS

o

oo
Fa il

9

CYLINDER ASSEMBLY

LIFT ASSEMBLY

a0

P T LI

REF. PART NO., REF. PART NO.
NO. MO DESCRIPTION REQ'D. NO, NQ. DESCRIPTION REQ'D.
1 1718470 2117+ S 1 25 1724703 Pin, Cyl, Anchor .. .. .. .. 1
2 1740014 Laver, Lift _............ 2 26 1708012 Washer, Flat 3/4 ... ... 1
3 172474 Pim . e s 1 277 11p=@1B Washer ... ....... AR
4 1732471 Clamp .. 3 28 1185302 Elbow 45° ... ... .. Lo z2
o5 1115815 Screw, F‘h|I= Hr:I No 1I'.'I 24 29 1717627 Body Coupling .- .. .. 2

X BRIB . e 3 ke [E] 1186393 Flange Wut, 3816 ... ... e
& 1186316 Sorew, Hev: Hd Flange a 1186345 Flange Sgrow, 3/8-16 x 3/4 2
Logk 46420 ... .. A z az 1747803 Coupling Bragket _.... .. 1
7 1118554 ©  Fing, Agtaining .. ..... .- 2 33 1721989 Connactor . .- 1
B 1185724 Bushing ............... 2 34 1725358 Tube Assembly, Hydrouhic
a9 1748516 Valye ... 1 Cylinder ............ .. |
1742239 Repair ¥it, Oil Seals ... .. 1 35 1118735 Aing. Intarnal Hetalmng 1
10 11863548 Mut, Hex Flanga Lotk 36 1185286 GSeal, Ol ... ... 1
1420 . a 37 1186019 Ring, Back Up .... .. .. 1
11 1185018 Connecmr Llnl: ......... 2 a8 1177385 O-Ring ..o . 1
12 1100362 Cottar Pin ..o 3 30 1724511 Head, Cylindar . ....... 1
13 1180025 Retaining Ring .. ... --- 2 40 1186016 Ring, Back Up ......--. 3
14 1185985 Locknut No. 1024 .. ... 3 41 188017 O-Ring ... e 2
15 1717663 Conmeclor .. ... ... 2 42 17470432 Rod Assambly Hydraulic
16 1733652 Ascembly, Hose - ... .. . 1 Cylinger . ..........-.. 1
17 1719179 Hose Assernbly, D_.rllnder . 1 43 1186278 Plug, Pipa . 2
1B 1747510 Shaft Assembly, Lift .. ... 1 44 1747500 Cylinder Assambly.
18 1805345 Tia, Cabke ... ... ... 4 Hydraulic {Inc. Ref, No.
20 1185503 Elbow, 45° ... .. .. ..-- 1 Mt 43 .o 1
21 1720733 Dust Cap ... ........--. Fd 45 1113527 Ring, Retainlhg .. -....-. 2
22 1185734 Elbow, 90°% . .. ........ 1 LD 1740017 Tube Assembly ... ...... 1
22 1747812 Pin, Cyl. Red . ......... 1 47 1740018 Tube Assembly . ........ 1
24 1115808 Ring, Retaining .. ......- 2 48 1185903 Elbow 45% ... ... ... . 1

eCommaon Hardware - Purchase Locally (Grade & where appllcable)

12



MODELS 5015H & 5020H

REF. PART NGO, REF. PART NO,
NO. NO. DESCRIPTION REQ'D NO. NO. DESCRIPTION REQ'D
1 1721252 J-CliD .. i iiea e 1 25 1719631 BatteryHoldDown.............. 1
2 1727379 PRivet, Pep3A6x3/8 ............ 4 26 1746410 Cable Stanar.... ... 1
3 1726435 Headlight.......... .cccvverrnna- 2 27 1748730 Harneszs Main (5079 ............ 1
£ 1806805 Plate, Retairer , ... ... ....... a 1750845 Harpess Main (50200 . ... ..... 1
8 1BDGA0S Retaingr.......co.viieiiiiinen, 2 28 1727189 Harness Headlight .............. 1
6 1748032 Woltage Sensor ... ooeieeas 1 29 1805345 Cable Tie......coooiroioaant. 11
Foa7a4894  Switch (9018} . ... oo invnna 1 30 18e020  Thd CutScrew §-32x3/78 .. ... 2
B 1748835 Grommet...........cccieiianan 1 31 1732374 Switch, Cruise . ... ... ..., 1
B 1T343E6  Switch ...l 1 32 1725008  Switch PTO (5% ... ...L, 1
10 1748719 HourMeter.............. cco.... 1 1734356 Switch PTO (5020} . ............. 1
11 1751498 Battery, 12Vall ... ... ...... 1 33 1718012 Electrical Mipple ................ 1
12 1740804 HoldDownRod................. 1 34 1735285 Bulb(Mig.No. GEV3}........... 5
13 » 1107381 Flat Washer 144 ................. 2 35 1724472 Swilch Seal . ... ... ... .. ... 1
14 1748492 CruiseHarnessLead ............ 1 36 1725373 Cahble, Battary Mag to Engine
15 1746199  Cakle, Battery Pos.. .. ... ... ... 1 Mount. . ..o i e 1
16 1721409  Switch, Igaition (30159} ... ...... 1 37 1749487 Retaining Strip.. . oo ieee e 1
1726169 Switch, Ignition (53020 .......... 1 38 1748085 Lampaasembly......... ... 5
17 1718266 Key, lgnition. . ... cccevn v et 1 39 1738447 Speed ControlDisc ... ......... 1
18 » 1183985 Leock Nut10-24 ... ........ ... G 40 A7AB462 Clutch ... oo 1
18 748723 Switch ... el 2 41 1738463 Thd. Cut Scraw 12-24 x 1/2 4
a0 17456686 HRelay ... ... .. ..o oek 1 42 1750139  Sender Temp Switch ............ 1
A AT40056 Solenaid ... oo oaan 1 43 1743516 Fume-30A ... ... ..ol 1
22 » 1115815 Screw, Phil. No. 10-24 x 5/8 . ..., B 44 1742113 Capacltor (3020Y ............ . ... 1
23 1185985 HMui, Leps Lock No. 10-24 ... ..... 2 45 1752408 Plasthe (5020} .. ... ... . ..... ... 1
24 1724398 Locknut, 1/2-20................. 2

= Common Hardware Purchase Locally {Grade &
whera applicable

13




WIRING DIAGRAMS (Model 5019H)

?

—
300 00~ gD A g B

BRAKE

R,

Py T

. ENGINE
. FTO — ELECTRIC CLUTCH

STARTER

. QIL PRESSUAE SWITCH
. HEADLHIHTS

SOLENOID

BATTERY

T,

L

f] ENGINTI-E BOLT FH:ME

B

T

CRUISE

12, VOLTAGE SENSOR
13 HOURMETER

14 LIGHT SWITCH

15, INTERALOCHK SWITCH
1E. PTO LIGHT

iT. BATTERY LIGHT

. ATTACHMENT DRIVE SWITGH 18. CRLUISE LIGHT
. FUSE — 20 AMP

. OIL PRES2UAE LIGHT
. IGNFTION SWITCH

11

19. CRUISE SWITCH
20. CAUISE CLUTCH
21. QIL TEMP. SWITCH
22, OIL TEMP. LIGHT

COLOR CODE
R — RED QO — ORANGE AN — REDIYELLOW
B — BLACK F — FURFLE B - RED/WHITE
W — WHITE BR — BROWN AE — REDBLACK
G — GREEN GR -- GRAY
REAR WIEW OF
ATTACHMENT REAR VIEW QF IGNITION SwITEH

DRIVE 5WITCH

DARIVE DRIE
OFF ON

5
-
(===
=
Y A
aFFf

o,

14




T

WIRING DIAGRAM (Model 5020H)

+0

BRAKE

COLAR CODE

A — RED

B — BLACK

W — WHITE

G — GRAY

P — PURPLE
BR — BRWN
GA — GREEN
AR — RED/YELLOW
A — RELYBLACK
R — REDMWHITE

S.HEAOLIGHTS

8. SOLENCID

1 ATTACHMENT DRIVE SWITCH
8. FUSE — 30 AMP

9. QL PRESSURE LIGHT

W
|
B jE’_ h
ENGINE SOLENQID
BOLT BOLT
CRUISE
1. ENGINE
2.PTO — ELECTRIC CLUTCH
1. STARTER B
4.0l PRESSURE SWITCH B

10 IENITION SWITCH
11.BATTERY
12 ¥OLTAGE SEMSOR

13 HOLUMETER

14. CAPACITOR

15 INTERLOCK SWITCH
16.PFTO LIGHT
17.BATTERY LIGHT

18 CRUISE LMGHT

18 CAUISE SWITCH
20.CAUISE CLUTCH

21.0IL TEMP. SWITCH
22 0IL TEMP. LIGHT

REAR VIEW OF
ATTACHMENT
DRIVE SWiTCH
)
o e
DRIVE DRIVE
OFF N

RUNAIGHTS

R-B-L




REF. PART NO. REF. PART NC.
NHO. NO. DESCRIPTION REC'D HO, NO. DESCRIPTION REQ
1 Socket Hd. Capacrew 5/16-18 x 12 1744159  Drive Pin (Incl. Ref. Mo, 4 . ... .. 1

1-3/4 {inci. wilh Ref. No. &} .. ... 1 13 1724376  Oil Seal {Incl, Ref. No. 8} ... ... 1
3 1724376 Ol Seal {Incl. with Ref. No. 4] ___. 1 14 1744185 Square Seal Ring ... ... ... 1
4 1744188 Charge Pump Kit [Incl. Ref. Nos. 15 1744160  Input Shaft Sub Ass'y {Keyed) ... 1
13,5678 10&18) . ... ... 1 16 1744164 Pump Rotor & Ball Assembly ... 1
5 1724375 Snap Ring {Incd. with Ref. No. 4) t 7 1744184  Cam RAing Asssmbly. ..., ... 1
B 1744155 Sq. Seal Ring {Incl. with Ref, 2 174476 CamHingInsert ... ... e 1
Mo 4 .. e 1 18 1744166  Pintle Assembly (incl. Internal
T 1724377 Grass Shield {Inel. with Ref. Parts) .......... s 1
T T Pe- 1 20 174477 MWotor Rgtor & Ball Sub Assembly ]
8 1744157 5q. Seal Ring (Incl. with Ref. 21 1744010 Qutput Shalt Sub Ass’y. ....... .. 1
=T 1 22 1744180 Body Ass'y (Incl. Ref. Mos. 21, 24,
8 1744154 Cover Sub Ass'y {Inclh. Ref. -1 1
Mo 13) .o i 1 23 1744179 Q-RHing Plug Sub Ass’y .......... 1
10+ . Socket Hd. Capscrew 5/16-18 x 24 1704440 Ball Bearing (Output} ... ... ... 1
1-1/4 {Incl. with Ret. No. 41 .. ..., 1 25 1724380 RetainingRing......... ......... 1

»Common Hardware - Purchase Locally {Gracle 5 whers applicakla)




